



A-LAB CORP.

TEST REPORT

3050 DRYDEN ROAD • DAYTON, OHIO 45439
937/293-0333 • 1/800/462-2522 • FAX 937/294-6667

REPORT TO: Blackthorn, LLC
6113 Brookville Salem Rd.
Clayton, OH 45315

DATE: July 15th, 2020
LAB REPORT NO: 20-071505
PO No: 6886
Page 1 of 1

REPORT ON: Two sample submitted for compression testing.

SAMPLE IDENTIFICATION: Two Adjustable Pallet Supports, One Short and One Long

TEST PROCEDURE: Mechanical testing performed in accordance with ASTM A370-19^{e1}.

TEST RESULTS:

	Short Sample	Long Sample
Ultimate Load, lbs.	47,985	49,310
Failure Mode	Pin Sheared	Pin Sheared

Respectfully submitted,


Zachary A. Guy
Staff Engineer